
 

 

 

 

 

 
 
 

 

H2 Teesside Project 
Environmental Permit Application Reference: 
EPR/AP3328SQ/A001 
Response to Duly Making Request for Further Information 
 

H2 Teesside Limited 
 
 
  
Project number: 60689030  
AP3328SQ-DMR-R02 
 
October 2024 

 

   



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
 

 

Quality information 

Prepared by  Checked by  Verified by  Approved by 

Ola Matczak-Jaskolska 
Prinicipal Permitting 
Consultant 

 Caroline Braithwaite 
Principal EHS Consultant 

 Angela Graham 
Associate EHS Consultant 

 Ian Campbell 
Project Director 
[...]
3.7 Question 7 – Process Flow Diagrams............................................................................................... 9 
3.8 Question 8 – Site Condition Report ................................................................................................ 10 
3.9 Question 9 – BAT Assessment and Operational Techniques .......................................................... 11 
3.10 Question 10 – Combustion Activities .............................................................................................. 15 
3.11 Question 11 – Air Emissions Risk Assessment ............................................................................... 17 
3.12 Question 12 – CO2 Venting ............................................................................................................ 19 
3.13 Question 13 – Point Source Releases to Water .............................................................................. 20 

4. Fees ........................................................................................................................................................... 22 
Appendix A Updated Application Forms ................................................................................................................ 23 
Appendix B Updated Supporting Statement .......................................................................................................... 24 
Appendix C Updated Emissions BAT .................................................................................................................... 25 
Appendix D Updated Site Condition Report .......................................................................................................... 26 
Appendix E Drawings and Plans ........................................................................................................................... 27 
Appendix F Process Flow Diagrams ..................................................................................................................... 28 
Appendix G Material Safety Data Sheets .............................................................................................................. 29 
Appendix H Updated Process BAT Assessment ................................................................................................... 30 
Appendix I Drainage Philosophy ........................................................................................................................... 31 
Appendix J Updated LCP BAT Assessment .......................................................................................................... 32 
Appendix K MCP Spreadsheet .............................................................................................................................. 33 
Appendix L Updated H1 Assessment .................................................................................................................... 34 
Appendix M Updated Air Quality Assessment ....................................................................................................... 35 
Appendix N CO2 Venting Assessment .................................................................................................................. 36 
Appendix O Technical Note on Water Quality Assessment ................................................................................... 37 
Appendix P Updated List of Activities .................................................................................................................... 38 
Appendix Q Updated Cooling BAT ........................................................................................................................ 39 
Appendix R Updated Energy Efficiency BAT ......................................................................................................... 40 
Appendix S Updated Climate Change Risk Assessment ...................................................................................... 41 
 

Tables 

Table 1.  Summary of Water Treatment Stages ....................................................................................................... 3 
Table 2.  Grid References for the Site ..................................................................................................................... 6 
Table 3.  Process Flow Diagram List ....................................................................................................................... 9 
Table 4.  Information Requiring Validation Through Pre-Operational Conditions ................................................... 11 
Table 5.  Summary of Combustion Plant ............................................................................................................... 16 
 



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
1 

 

1. Report Context 

1.1 Introduction 

This document has been prepared by AECOM Ltd (‘AECOM’) on behalf of H2 Teesside Limited (‘the Applicant), a 
company with bp and ADNOC as shareholders, in support of an Environmental Permit application for the proposed 
H2 Teesside 1.2-Gigawatt Thermal (GWth) Lower Heating Value (LHV) Carbon Capture and Storage (CCS) 
enabled Hydrogen Production Facility (‘proposed Installation’) on land in the Teesside industrial cluster area in 
Redcar, Stockton-on-Tees (‘the Site’). 

1.2 The Proposed Facility 

The proposed Installation will have a design capacity of 1.2 GWth LHV, across two phases of development (600 
Megawatt thermal (MWth) per phase).  This equates to the capacity to produce 37.3 t/hr of hydrogen at peak 
production.  The proposed Installation will be supported by electricity and water connections along with pipelines 
to export the hydrogen (H2) gas and carbon dioxide (CO2). The proposed Installation is designed to deliver a carbon 
capture rate of 95% in accordance with current BAT guidance and has the potential capacity to further increase the 
capture rate to meet potential future regulatory changes. The proposed Installation will have the capacity to 
continuously export 2.54 megatonnes (Mt) of CO2 per year once both phases are operational (100% utilisation). 

The captured CO2 will be transported via the Northern Endurance Partnership (NEP) pipeline infrastructure for 
secure storage within the Endurance saline aquifer, located approximately 145 km offshore from Teesside, under 
the North Sea. This project can therefore make a significant contribution toward the UK reaching its net zero 
greenhouse gas (GHG) emission target by 2050. 

1.3 Scope of this Response 

The application for an environmental permit was submitted on 14th June 2024 to the Environment Agency. 
 
As a result of the Duly Making process the Agency has issued a request for additional information (ref Letter dated 
07/08/2024) under the Environmental Permitting Regulations 2016, as amended.  
 
This report provides the response to the questions raised by the Environment Agency.  Information contained in 
this report will form part of the application information. The report is supported by updated application documents 
which are provided in the appendices of the report.  Where relevant the updated application documents will 
supersede the original submitted documents. 
 

 

 

 

 

 



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
2 

 

2. Responses to Duly Making Questions 

2.1 Question 1 -  Director Contact Details 

Application Form Part A1 6a (contact details of Relevant Person). Provide the contact details, including phone 
number and email address as a minimum, of at least one (or more) Company Director(s) or Company secretary 
(ies).  
 

Response 

Application form A has been updated and is presented in Appendix A. 

  



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
3 

 

2.2 Question 2 – Regulated Activities – Water Discharges 

a. Whilst we understand the reasons for considering options appraisals at early stages of the design, you should 
narrow them down to clearly define the scope of the application for the environmental permit. In particular, you 
should decide and clarify:  

i. Whether the application entails discharging of treated effluents to Tees Bay through the Net Zero 
Teesside outfall, as opposed to the Minimum Liquid Discharge (MLD) option entailing offsite disposal, 
or vice versa.  

ii. Whether surface water will be discharged to the river Tees or to the Net Zero Teesside outfall.   

b. Confirm the technologies, process units and design specifications of each water treatment plant, namely (as 
referred to in application documents:      
      

i. Water Treatment Plant,                                                                     
ii. Effluent Treatment Plant (ETP), 
iii. Biological treatment plant, 
iv. Surface water (stormwater) treatment if applicable 
v. Any other effluent treatment activities. 

 
c. Provide a more detailed BAT assessment for the proposed wastewater treatment technologies, in particular 

against the BAT options listed in BAT conclusion 12 of the BAT Conclusions for Common Wastewater and 
Waste Gas Treatment/Management Systems in the Chemical Sector 2016 (CWW BAT conclusions). The 
assessment currently provided in ‘Appendix C5 Assessment of Best Available Techniques For Emissions 
Management’ is just a compliance statement, which we don’t consider adequate to begin the determination of 
your application. 

 
d. Amend any application forms and other application documents so it is clear the number of separate effluent 

treatment activities required. 
 
e. Amend any application forms and other application documents affected by the changes. 
 

Response 

a. It is confirmed that the scope of the application will be progressed on the basis of discharging treated effluent 
to Tees Bay through the Net Zero Teesside outfall.  In terms of surface water, potentially contaminated surface 
water (PCSW) will be collected in the PCSW drainage system and will be directed to oil interceptors where 
oily water will be sent offsite for third party disposal and recovered water will be directed to the wastewater 
treatment plant where treated water will be either recovered for reuse in the process or directed via the 
retention pond to the NZT outfall for discharge to Tees Bay.  Clean surface water will also discharge via the 
retention pond to the NZT outfall for discharge to Tees Bay.  Further details of the drainage system are provided 
in the Drainage Philosophy provided in Appendix I. 
 

b. A summary of the treatment stages is provided in the Table 1 below and it should be noted that there is an 
element of recirculation across the stages to facilitate as much reuse as possible. Further details on the 
treatment processes and flow charts have been added to the Supporting Statement (Appendix B) at Section 
4.5 & 5.2. 
 
Table 1.  Summary of Water Treatment Stages 

Treatment type Process Stages 

Feed Water Treatment 1. Coagulation & Flocculation 
2. Clarification 
3. Sludge Dewatering 
4. Further Coagulation & Flocculation 
5. DAF (Dissolved Air Flotation) 
6. Ultra Filtration 
7. GAC (Granular activated Carbon) 
8. Disinfection 



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
4 

 

Treatment type Process Stages 

Demineralisation Water 
Treatment 

1. Reverse Osmosis First Pass 
2. Reverse Osmosis Second Pass 
3. Electro-deionisation 

Membrane Bioreactor 1. Anoxic denitrification 
2. Aerobic nitrification 
3. Sludge Dewatering 

Wastewater treatment  1. Wastewater tank 
2. Media Filter 
3. Sludge Dewatering 

 
c. The Emissions BAT statement (Document Reference AP3328SQ-APP-BAT5) has been reviewed and more 

detail added with respect to BATc No 12. The revised BAT statement is presented in Appendix C. 
 

d. Section 2, Table 2.1 of the Supporting Statement which is referenced from application form B3 has been 
updated with a revised list of proposed activities and directly associated activities (DAA).  The revised 
Supporting Statement is presented in Appendix B. 
 

e. All application documents have been checked for cross references to water treatment activities and updated 
where necessary. Updated documents are as follows:  
 
 AP3328SQ-APP-SS Supporting Statement), Section 2.1, Section 2.3 Table 2.1, Section 4.4.  Section 4.5, 

and Section 5.2.  Updated document is in Appendix B 
 

 AP3328SQ-APP-SCR Site Condition and Baseline Report (SCBR), Section 3.  The updated SCRB is 
provided in Appendix D. 

 
 AP3328SQ-APP-BAT1 Process BAT Assessment which is provided in Appendix H. 

 
 AP3328SQ-APP-BAT5 Emissions BAT Assessment which is provided in Appendix C. 

 
 AP3328SQ-APP-BAT3 Cooling BAT Assessment which is provided in Appendix Q. 

 
 AP3328SQ-APP-BAT4 Energy Efficiency BAT Assessment which is provided in Appendix R. 

 
 AP3328SQ-APP-CCRA Climate Change Risk Assessment which is provided in Appendix S. 

 
 

 
 

 

  



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
5 

 

2.3 Question 3 – Sewage Wastewater as Raw Water Feed 

Reference: Application Form Part B3 3a (Regulated activities); and Part B2-3b & appendix 2. Confirm whether feed 
of treated sewage wastewater is included in the scope of the permit application. This is mentioned several times in 
the application documents, including but not limited to in the water balance diagrams provided in the Application 
Supporting Statement document.  This will have a bearing on the regulatory framework and activities applicable to 
the Water Treatment Plant. If wastewater is imported you will need to: 
 
a. Provide the specification / characterisation of the treated sewer feed water along with the waste codes you 

intend to accept. 
 
b. Assess the operating techniques in the Water Treatment Plant against the relevant BAT conclusions for Waste 

Treatment and Non-hazardous and inert waste: appropriate measures for permitted facilities - Guidance - 
GOV.UK (www.gov.uk). In particular, but not limited to, address operating techniques for pre-acceptance, 
acceptance, monitoring and off-spec management (e.g. in the case of off-spec treated sewage being received). 

 
c. If the treatment of the sewage effluent carried out at your installation consists of a Section 5.4 scheduled activity, 

provide evidence of technical competence certification/membership as require by Part B2-3b & appendix 2. 
Note, this requirement would not apply if the proposed treatment consists of a waste operation directly 
associated with the hydrogen production.   

 
If feed of treated sewage wastewater is not included in the scope of the application at this stage, confirm this 
clearly and if possible remove references from the application documents.   

 
Response 

We can confirm that the use of sewage wastewater as a water feedstock will no longer be progressed.  The 
Supporting Statement, BAT assessments and forms have been updated as appropriate and are attached in the 
Appendices. 

  



H2 Teesside Project 
Response to Duly Made Request for Information 
Document Reference: AP3328SQ-DMR-R01 

  

  
 

 

 
Prepared for:  H2 Teesside Limited   
 

AECOM 
6 

 

2.4 Question 4 – Site Grid References 

a. Reference: Application Form B2 2a (Location of the site). Location plan and permit boundary are adequate, 
however the location of site stated in application Form Part B2-2a (i.e. NZ 57691 24154) doesn’t match permit 
boundary on the site plan drawing submitted with the application.   

 